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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG461129-01B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
Temperature Voltage BW 15kHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0037
40 Normal Voltage 0.0145
30 Normal Voltage 0.0056
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0115
0 Normal Voltage 0.0039
PASS
-10 Normal Voltage 0.0130
-20 Normal Voltage 0.0117
-30 Normal Voltage 0.0043
20 Maximum Voltage 0.0147
20 Normal Voltage 0.0000
20 Mimimum Voltage 0.0139
Note: Normal Voltage = 110 V. ; Mimimum Voltage = 90 V. ; Maximum Voltage = 264 V.
TEL : 886-3-327-3456 Page Number : A4-150f 15
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ssamonias. FCC RADIO TEST REPORT Report No. : FG461129-01B

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 15kHz
Mod. BPSK QPSK Limit: 13dB
T Size 1T 1T Full T Result
Lowest CH 2.58 2.03 4.03
Middle CH 2.52 1.94 3.83 PASS
Highest CH 2.52 1.97 3.86

TEL : 886-3-327-3456 Page Number : A5-1 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01B

LTE Band 12 / 15kHz / QPSK
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ssamonias. FCC RADIO TEST REPORT Report No. : FG461129-01B

26dB Bandwidth

Mode LTE Band 12 : 26dB(kHz)
Subca_rner 15k
Spacing
Mod. QPSK
Lowest CH 225.37
Middle CH 225.37
Highest CH 227.77
TEL : 886-3-327-3456 Page Number . A5-4 of 15
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LTE Band 12

Lowest Channel / 15kHz / QPSK
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Occupied Bandwidth

Mode LTE Band 12 : OB(kHz)
Subca_rner 15k
Spacing
Mod. QPSK
Lowest CH 188.61
Middle CH 185.01
Highest CH 190.21
TEL : 886-3-327-3456 Page Number : A5-6 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01B

LTE Band 12

Lowest Channel / 15kHz / QPSK

Spectrum
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Highest Channel / 15kHz / QPSK
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Conducted Band Edge

LTE Band 12/ 3.75kHz / BPSK

Lowest Band Edge /1T Highest Band Edge /1 T

] o
Spectrum ﬂ%ﬁ Spectrum 5

D1 -13,000 dBm I

Ref Level 25.00 dem Offset 11.20 dB. @ RBW 30 kHz Ref Level 2500 dBm Offset 11.20 d& & RBW 30 kHz
o Att 30dE SWT  63.1ps @ VBW 100kHz Mode Auto FFT lo Att 30de SWT  63.1ps @ VBW 100kHz Mode &uto FFT
GAT:EXT GAT:EXT
(@ 1Rm AvgPwr (@ 1”m AvgPwr
M1[1] -62.16 dBm)| - n M1[1] 41.74 dBm
20 dBm 698.00000 mMHz| | [|2° ¢ ‘ \ 716.00000 MHz
10 dBm 10 dB I i
\ |
od 1 0 dBm ( {
-10 dam ‘ \ -10 dBm- ‘
D1 -13.000 dBn \

-20 dBm

-20 dBm ,
\

I
-30 dBm -30 dBm. il n \

|
l‘ | Ml

-50 dBm

| 50 deém f : =
g U
- \[JLTY [
50 dem'y = T Sdem ] [ =
- | T— - m <
VAN S PR ST AN e A kN
70 dem ~70 dém
CF 699.0 MHz 1001 pts Span 2.4 MHz ) || CF 716.0 MHz 1001 pts Span 2.4 MHz
r 1 Measuring...  EERCRLELD i

il Measuring...  UORRLN0R WG 4

LTE Band 12/ 3.75kHz / QPSK
Lowest Band Edge /1T Highest Band Edge /1 T

Spectrum || Spectrum i

Ref Level 25.00 dem Offset 11.20 dB. @ RBW 30 kHz Ref Level 2500 dBm Offset 11.20 d& & RBW 30 kHz
s Att 30d8 SWT  63.1ps @ VBW 100kHz  Mode Auto FFT o At 30de SWT  63.1ps @ VBW 100 kHz Mode Auto FFT
GAT:EXT GAT:EXT
(@ 1~m AvgPwr (@ 1Rm AvgPwr
M1[1] -61.87 dBm)| fy M1[1] 40.33 dBm
20 de 20 d8 at
m 698.00000 MHZz| I \ 716.00000 MH2z
10 dBm 10 dB I
\ ) \
od 1 0 dBm ( {
-10 dam ( \ -10 dBm- T ‘I
D1 -13.000 dBn i \ D1 -13.000 dBm: , I
-20 dBm ‘ \ -20 dem ’
-30 dem ‘ -30 dBm ! A
] AL
-40 dBm - -40 dBm . =
[ R
{ \ A A / \ J b
50 dBm: f l 50 3B / ’r ‘ : —
f | | N
M1 ~ ~ 1 (W S Vi aVA Fal
sy - SWAS S P
TN R U S o
70 dBm 70 dBm
CF 699.0 MHz 1001 pts Span 2.4 MHz ) || CF 716.0 MHz 1001 pts Span 2.4 MHz
T —
I’ Measuring...  LAN n o il Measuring...  UORRLN0R WG 4
Date: 8.AUG.2024 21:36:00

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A5-8 of 15



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01B

LTE Band 2/ 15kHz / BPSK

Lowest Band Edge /1T

Highest Band Edge /1T

@)

Spectrum || Spectrum
Ref Level 25.00 dem Offset 11.20 dB. @ RBW 30 kHz Ref Level 2500 dBm Offset 11.20 d& & RBW 30 kHz
e Att a0de SWT 3.1 ps @ VBW 10D kHz Mode Auto FFT o att I0dE SWT  63.1ps @ VBW 100kHz Mode Auto FFT
GATEXT GAT:EXT
@ 1Fm AvaPwr (@ 1m AvgPwr
M1[1] -61.89 dBm)| - n M1[1] 25.84 dBm
20 dBm 698.00000 mMHz| | [|2° ¢ 716.00000 MHz
f\ \
10 dBm 10 dB -
i \
A
od r 0 dBm: 7 T
\ / \
-10 dam f‘ . -10 dBm- f‘ T
D1 -13.000 dBm ; N D1 -13.000 dBm: ' T
|
-20 dBm /‘ T -20 dem ‘f{ | -
\ }
-30 dém { 1 -30 dBm e
/ 1!
/
-40 dBm [ ‘\ 40 dBm /£ \\
A /l \
-50 dam { 50 dBm nf f\f“ .
/ | / \J T N
60 dBmy / | \‘fdf\f\ J W AP
- i = o~ = 0 dem = -
X ‘/\/ ST A A N SNy ¥
70 dBm 70 dam
CF 699.0 MHz 1001 pts Span 2.4 MHz | | [ CcF 716.0 MHZ 1001 pts Span 2.4 MHz
3
il Measuring...  ERENEEEEN W0 4| i Measurmg GNRRNRRED W8 p
Pates BoE Y e AUG.2024 17:12
Page Number 1 A5-9 of 15

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01B

LTE Band 2/ 15kHz / QPSK

Lowest Band Edge /1T

Highest Band Edge /1 T

] e
Spectrum || Spectrum v
Ref Level 25.00 dem Offset 11.20 dB. @ RBW 30 kHz Ref Level 2500 dBm Offset 11.20 d& & RBW 30 kHz
e Att a0de SWT 3.1 ps @ VBW 10D kHz Mode Auto FFT o att J0dE SWT  63.1ps @ VBW 100kHz  Mode Auto FFT
GAT:EXT GAT:EXT
@ 1Fm AvaPwr (@ 17m AvgPwr
M1[1] -62.43 dBm)| - \ Mi[1] 27.08 dBm
20 dBm: 698.00000 mMHz| | [|2° ¢ /r \ 716.00000 MHz
{
10 dBm: 10 dB 7 ¥
od 1= 0 dem l\
|\ / \
-10 d8m - -10 dBrm: - .
D1 -13.000 dBmr D1 -13,000 d8m
[ / |
20 dBm 20 dem
/ [ i
-30 dBm f -30 dem },{
-40 dam # \ 40 dBm / \
-50 dem fl ! -50 dBm: /;f\ f\u RN
~s W A
| / L./ N
-60 dam‘;" A M’g;_f |
R i N TN T~ Gy ]
70 dBm 70 dBm
CF 699.0 MHz 1001 pts Span 2.4 MHz J || GF 716.0 MHz 1001 pts Span 2.4 MHz
T —
I’ Measuring... 4|1 R J Measuring...  UORRLN0R WG #

Lowest Band Edge / Full T

Highest Band Edge / Full T

Spectrum ﬂ%}l Spectrum =
Ref Level 25.00 dem Offset 11.20 dB. @ RBW 30 kHz Ref Level 2500 dBm Offset 11.20 d& & RBW 30 kHz
o Att 30de SWT  63.1ps @ VBW 100kHz  Mode Auto FFT o Att 30de SWT  63.1ps @ VBW 100 kHz Mode Auto FFT
GAT:EXT GAT:EXT
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
M1[1] -61.85 dBm)| - Mi[1] 25.82 dBm
20 dBm: 698.00000 mMHz| | [|2° ¢ )ﬁ\ 716.00000 MHz
10 dBm 10 de: {"U / ‘\
od \ 0 dem. } \
-10 dam J{U T -10 dBm- T 1
D1 -13.000 dBm J \I D1 -13,000 d8m pl
[
-20 dBm : \ -20 dBm: j‘ L‘\J i
-30 dem J | 30 dBm 1A | \\
-40 dam B 40 dBm |
50 dem A / \ S0 d f\'/ \
- Y E m.
[ \ -
60 da / . A i
50 demd — - Lot
e BAVARN e VN FEc g
70 dBm 70 dBm
1001 pts Span 2.4 MHz J || cF 716.0 MHZz 1001 pts Span 2.4 MHz
—
i 1 Measuring... BURRLELD W0 4|1 ]T J Measuring...  EURRRELCR G 4
- 7
Date: 8.AUG.2024 2 Date
TEL : 886-3-327-3456 Page Number : A5-10 of 15

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01B

Conducted Spurious Emission

LTE Band 12/ 3.75kHz

Lowest Channel / BPSK

Lowest Channel / QPSK

Spectrum ué} Spectrum :%:'
Ref Level 30.00 dBm Offset 11.20 dB & RBW 1 MHz Ref Level 30.00 dBm Offset 11.20 dB & RBW 1 MHz
lo att 30dE SWT  77.0ms @ VBW 3 MHz Mode Auto Sweep o Att 30ds SWT  77.0ms @ VBW 3MHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ 1Rm Max
mM1[1] 6.09 dBm) M1[1] 5.12 dBm)
699.430 MHz 699.430 MHz
20 dBir 20 dem:-
10/ 10, dBm.
0 dbm 0 dpm
-10|dBm -10|dBm:
D1 -13.000 dBm D1 -13.000 dBm
4B -20|dB
-30(dBm -30|dBm
~+0jdbm—] Wﬂm -~ MWWW ~+odam WWWWWM
-50 dB| -50 dB
-60 dBm -60 dBm
Start 30.0 MHz 19501 pts S[uﬂlq.ﬁ GHz Start 30.0 MHz 19501 pts 5[\]&19.5 GHz
L )i J Ready EEEEEEEED WO il il ] Ready ST 4
Date AUG. 202 21:38:42 Date 8.AUG.2024 21:4 04

Middle Channel / BPSK

Middle Channel / QPSK

Spectrum ué} Spectrum :%:'
Ref Level 30.00 dBm Offset 11.20 dB & RBW 1 MHz Ref Level 30.00 dBm Offset 11.20 dB & RBW 1 MHz
lo att 30dE SWT  77.0ms @ VBW 3 MHz Mode Auto Sweep o Att 30ds SWT  77.0ms @ VBW 3MHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ 1Rm Max
o M1[1] 21.73 dBm N M1[1] 21.56 dBm)
i 707.420 MHz| i 707.420 MHz,
20 den 20 i
10 g8 10 gBm:
o0 dbm 0 dpm
-10/dBm -10|dBm
D1 -13.000 dBm D1 -13.000 dBm
B -20[dB
-30jdBm -30|dBm:
" - WWW " WWWWW
-50 dB| -50 dB
-60 dBm -60 dBm:
Start 30.0 MHz 19501 pts S[ﬂﬂlq.ﬁ GHz Start 30.0 MHz 19501 pts 5[\]&19.5 GHz
L )i J Ready EEEEEEEED WO il il ] Ready ST 4
Date 8.AUG.2024 21:4 Date 8.AUG.2024 21:41:41
TEL : 886-3-327-3456 Page Number : A5-11 of 15

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01B

LTE Band 12/ 3.75kHz

Highest Channel / BPSK

Highest Channel / QPSK

Spectrum u:::‘ Spectrum ué:'
Ref Level 30.00 dBm Offset 11.20 dB & RBW 1 MHz Ref Level 30.00 dBm Offset 11.20 dB & RBW 1 MHz
o att 30d8 SWT  77.0ms @ VBW 3MHz  Mode Auto Sweep o Att 30de SWT 77.9ms @ VBW 3MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ 1Rm Max
. mM1[1] 21.52 dBm M1 M1[1] 22.42 dBm
11 716.410 MHz 2 716.410 MHz
20 ¢B 20 gem:
10 ¢i8 10 gBm:
0 dipm 0 dir
-10{dBm 10|de,
D1 -13.000 dBm D1 -13.000 dBm
-20|d
-30dB -30 B!
4 A Ssnimas i || . pavae LT BT S
-50 dB| -50 dB
-60 dBm -60 dBm:
Start 30.0 MHz 19501 pts S[uﬂlq.ﬁ GHz Start 30.0 MHz 19501 pts 5[\]&19.5 GHz
L )i ] Ready EEEEEEEED WO il il ] Ready ST 4
Date 13.AUG.2024 2 2 Date: 13.AUG.2024 20:10:37
TEL : 886-3-327-3456 Page Number 1 A5-12 of 15

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01B

LTE Band 12 / 15kHz

Lowest Channel / BPSK

Lowest Channel / QPSK

Spectrum = [ spectrum L
Ref Level 30.00 dBm Offset 11.20 dB &« RBW 1 MHz Ref Level 30.00 dBém Offset 11.20 dB & RBW 1 MHz
e Att 30 dB SWT 77.9ms & VBW 3 MHz Mode Auto Sweep jo ALt 30ds  SWT 77.9ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ 1Rm Max
M1 mM1[1] 22.35 dBm M1 M1[1] 22.86 dBm
r 715.410 MHz| 716.410 MHz
20 gBm 20 gBm:
10 ¢iB 10 gBm:
0 dim: 0 dém
-10(dBm; -10|dBm
D1 -13.000 dBm D1 -13.000 dBm
= B -20|dB
-30(dBm: -30|dBm
= WMWW“WWM
-50 dB -50 dB
-60 dBm: -60 dBm
Start 30.0 MHz 19501 pts S[ﬂﬂlg.ﬁ GHz Start 30.0 MHz 19501 pts
L

L

Ready

L

Stop 19.5 GHz
g

Ready

4

Middle Channel / BPSK

Middle Channel / QPSK

Spectrum = [ spectrum L
Ref Level 30.00 dBm Offset 11.20 dB & RBW 1 MHz Ref Level 30.00 dBm Offset 11.20 dB & RBW 1 MHz
e Att 30 dB SWT 77.9ms & VBW 3 MHz Mode Auto Sweep jo ALt 30des SWT 77.9ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ 1Rm Max
. mM1[1] 21.94 dBm)| M1 M1[1] 21.99 dBm
11 707.420 MHz| y 707.420 MHz
20 dBrr 20 @Bm:
10 ¢B 10 gBm:
0 dpm 0 dpm
-10|dBm -10|dBm
D1 -13.000 dBm D1 -13.000 dBm
. B -20|dB
-30|dBm -30|dam
sofgon | e SRR L pep pe—— L
50 dB
-60 dBm -60 dBm
Start 30.0 MHz 19501 pts S[ﬂﬂlq.ﬁ GHz Start 30.0 MHz 19501 pts 5[\]&19.5 GHz
L )i J Ready [T NG 4|0 il J Ready [ 11 g /4
Date Date: B8.AUG.2024 21:57:12
TEL : 886-3-327-3456 Page Number : A5-13 of 15

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01B

LTE Band 12 / 15kHz
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 15kHz Note 2.
Temperature Voltage
C) (Volt) Deviation sl
(Ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0114
30 Normal Voltage 0.0204
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0201
-10 Normal Voltage 0.0064 PASS
-20 Normal Voltage 0.0031
-30 Normal Voltage 0.0054
20 Maximum Voltage 0.0127
20 Normal Voltage 0.0000
20 Mimimum Voltage 0.0134
Note:

1. Normal Voltage = 110 V. ; Mimimum Voltage = 90 V. ; Maximum Voltage = 264 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 15kHz
Mod. BPSK QPSK Limit: 13dB
T Size 1T 1T Full T Result
Lowest CH 2.58 2.03 452
Middle CH 2.52 2.00 4.26 PASS
Highest CH 2.61 2.03 452
TEL : 886-3-327-3456 Page Number : A6-1of 15
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26dB Bandwidth

Mode LTE Band 13 : 26dB(kHz)
Subca_rner 15k
Spacing
Mod. QPSK
Lowest CH 217.38
Middle CH 219.38
Highest CH 228.57
TEL : 886-3-327-3456 Page Number : A6-4 of 15
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LTE Band 13
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Occupied Bandwidth

Mode LTE Band 13 : OB(kHz)
Subca_rner 15k
Spacing
Mod. QPSK
Lowest CH 190.21
Middle CH 189.01
Highest CH 189.01
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20 dom 781.933270 MHz}
1 Occ Bw 180.010989011 kHz|
" A ; "
LOATY Ao el s v = T
. 2 ¥
il In
-10 d “
/ oy
20 - JA i «ﬂt
e A\
[ Vb
T L) T
40 di
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CF 782.0 MHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Tre | X-value |___v-vale | Function | Function Result |
L 1 781,83327 MHz 13.14 dém
T 1 781.503297 MHz -2.75 dem Qce 8w 169,010989011 kiz
T2 1 782,002308 MHz 0.87 dBim
L b Measuring... 4
Spectrum "é‘]
Ref Level 00 deém Offset 11,40 dB & RBW 3 kHz
o At 30de @ SWT  691ms @ YBW 10kHz  Mode Sweep
GAT:EXT
[0 17k Max
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L 1 786.83327 MHz ~3.76 dém
T 1 786.803297 MHz -19.81 dém Qce 8w 169,010989011 kiz
T2 1 785,002308 MHz -15.75 dBim
Measuring...
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01B

Conducted Band Edge

LTE Band 13/ 3.75kHz / BPSK

Lowest Band Edge /1T Highest Band Edge /1 T
Spectrum “%} Spectrum =
Ref Level 25.00 d2m  Offset 11.40 dB @ RBW 30 kHz ReflLevel 25.00 dBm  Offset 11.40 dB & RBW 30 kHz
lo Att 30de SWT  63.1ps @ VBW 100 kHz Mode Auto FFT |& Att 30de SWT  63.1us @ VBW 100kHz Mode Auto FFT
GAT:EXT GAT:EXT
@ LR AvagPwr @ LRm AvgPwr
M1[1] -61.86 dBm)| M1[1] 61.06 dBm
20 dém 776.00000 mHz| | | 2° %™ 788.00000 MHz
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o e T ode (J :
-10 dBm 10 de l
D1 -13.000 den " ! D1 -13.000 dBr {| \
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—
™ ing... il
I’ easuring. [ EEEEERE N AL )i Measuring...  {EANRRLND WG Z
Date AUG.2024 2 a Date AUG. 2024

LTE Band 13/ 3.75kHz / QPSK

Lowest Band Edge /1T

Highest Band Edge /1 T

Spectrum ﬂ%,’ Spectrum =
Ref Level 25.00 d2m  Offset 11.40 dB @ RBW 30 kHz ReflLevel 25.00 dBm  Offset 11.40 dB & RBW 30 kHz
lo Att 30de SWT  63.1ps @ VBW 100 kHz Mode Auto FFT |& Att 30de SWT  63.1us @ VBW 100kHz Mode Auto FFT
GAT:EXT GAT:EXT
@ LR AvagPwr @ LRm AvgPwr
M1[1] -60.46 dBm)| M1[1] 59.70 dBm
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70 dém 70 dem
CE777.0 MH= 1001 pts Span25MHz ) || CF 787.0 MHz 1001 pts Span 2.5 MHz
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I’ Measuring... ULLLLLRD G
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J Wait for Trigger... JURRNNLLD W0

A |
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01B

Lowest Band Edge /1T

LTE Band 13/ 15kHz / BPSK

Highest Band Edge /1T

Spectrum

Ref Level 25.00 dBm  Offset

(=)
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jo ALt 30 de 63.1 s & VBW 100 kHz

GAT:EXT
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13.000 dBm

20dB

.30 dB

40 der

-50 dem

R

-G08

\Cad

SN T

M1

-70 den

ot

NS

CF 787.0 MHz

1001 pts
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T o - oy
L J’: | measuring...  @ESSERRNE W0 AL
Date: 9.AUG.2024 21:57:48 T

— —
| Measuring...  EERSRNREN WG

Vi
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01B

LTE Band 13/ 15kHz / QPSK

Lowest Band Edge /1T

Highest Band Edge /1 T

] I o
Spectrum “é? Spectrum =
Ref Level 25.00 d2m  Offset 11.40 dB @ RBW 30 kHz ReflLevel 25.00 dBm  Offset 11.40 dB & RBW 30 kHz
|+ Att a0de  SWT 63.1 ps @ VBW 100 kHz Mode Auto FFT |& ALt 30de  SWT 63.1ps @ VBW 100 kHz Mode Auto FFT
GAT:EXT GAT:EXT
@ LRm AvgPwr @ 1Rm AvgPwr
M1[1] -61.20 dBm)| M1[1] 61.14 dBm
20 dém 776.00000 mHz| | | 2° %™ 788.00000 MHZ|
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T' AN J1 | Measuring... [ ) e Z

Lowest Band Edge / Full T

Highest Band Edge / Full T
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Ref Level 25.00 d8m Offset 11.40 dB & RBW 30 kHz

Spectrum

Ref Level 25.00 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01B

Conducted Spurious Emission

LTE Band 13/ 3.75kHz

Lowest Channel / BPSK

Lowest Channel / QPSK

Spectrum

Ref Level 30.00 dBm

=)

Spectrum

Offset 11.40 dB & RBW 1 MHz

=)

Ref Level 30,00 B Offset 1140 db = RBW 1 MHz
o att 3006 SWT 77.0ms @ VBW 3MHz Mode Auto Sweep o att 30d8 SWT  77.0ms @ VBW 3MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100,/100
(@ 1Rm Max @ 1rm Max
M1[1] 5.69 dBm M1[1] 5.69 dBm
777.310 MHz 777.310 MHz
20 den 20 dem
1048 10,48
v
0 dfm b dim
-10 fiBm -10 Bm
1 -13.000 dBimy D1 -13.000 dom
20 b
I
Wm -4 in. \ MW
50 dBm 50 db
-0 dBm <60 dBm
Start 30.0 MHz 19501 pts Stop 15.5 GHz | | [ start 50.0 Mz 19501 pts Stop 19.5 Ghz
L )i Ready [T 4|0 il Ready EERENENE WO 4
Date: 9.AUG.2024 21:54:1 Date S.AUG.2024 5

Middle Channel / BPSK

Middle Channel / QPSK

Spectrum =\ spectrum -
Ref Level 30.00 dBm  Offset 11.40 dB @ RBW 1 MHz Ref Level 30,00 dem Offset 11.40 dé @ RBW 1 MHz
lo att 30de SWT  77.8ms @ VBW 3 MHz Mode Auto Sweep o Att 30 de SWT  77.9ms @ VBW 3MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm Max (@ 1Rm Max
M1[1] 21.52 dBm B M1[1] 21.52 dBm
v 782.300 MHz, i 782.300 MHz,
20 gBrm 20 gBm:
10 4B 10 gBm
0 dfm 0 dgm:
-10 fiBm -10 HBm
D1 -13.000 dBnr D1 -12.000 dBm
-20 HBm -20He
-30 HBm -30 HBm
40 fiBm—
50 dBm 50 dB
-60 dBm -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 Gz Start 30.0 MHz 19501 pts Stop 19.5 GHz
L :1 Ready [T il I ) Ready NENEREEEY WO Y
Date ] 21:5 59 Date: $.AUG.2024 1:52:02
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01B

LTE Band 13/ 3.75kHz

Highest Channel / BPSK

Highest Channel / QPSK

Spectrum = spectrum L
Ref Level 30.00 dém Offset 11.40 dB & RBW 1 MHz Ref Level 30,00 dBm  Offset 1140 d8 & RBW 1 MHz
|= Att 30de SWT 77.9ms & VBW 2 MHz Mode Auto Sweep | Att 30 de SWT 77.9ms @ VBW 3MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@ 1Rm Max @ 1Rm Max
mM1[1] 5.31dBm M1[1] 5.49 dBm
787.290 MHz 787.290 MHz
20 dBrm 20 dBm:
10,8 10:4Bm
: :
0 dBm: 0 dEm-
-10 HBm 10 {8
D1 -13.000 dBny D1 -13.000 dBm
-20 HBm: 20 H
-30 HBm 30 HBm
P I o e i et ey ey [| F RS e R e g ety
-50 dBm s0d
-60 dBm 60 dBm
Start 30.0 MHz 19501 pts 5[[219.5 GHz Start 30.0 MHz 19501 pts 5[(]219.5 GHz
[ )il ) Ready [T L TL ] Ready WARRRRRRS WO y
Jate AUG.2024 2 1 6 Date: 9.AUG.2024 21:48:48
TEL : 886-3-327-3456 Page Number 1 A6-12 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01B

LTE Band 13/ 15kHz

Lowest Channel / BPSK

Lowest Channel / QPSK

Spectrum %‘ Spectrum uc:;'
Ref Level 30.00 dém Offset 11.40 dB & RBW 1 MHz Ref Level 30,00 dBm  Offset 1140 d8 & RBW 1 MHz
| Att 30de SWT 77.0ms @ VBW 3MHz Mode Auto Sweep o Att 30dB SWT  77.0ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@ 1Rm Max @ LRm Max
M1[1] 6.53 dBm| M1[1] 5.83 dBm
777.310 MHz| 777.310 MHz|
20 dBrr 20 dBm
OB 108Bm:
¥
0 dBm: 0 dBm-
-10 HBm -10 dBm
D1 -13.000 dBny D1 -13.000 dBm
-20 dB
-30 dBm
mR I e et At || R PR P
-50 dBm -50 dB
-60 dBm -60 dBm
Start 30.0 MHz 19501 pts 5[[219.5 GHz Start 30.0 MHz 19501 pts 5[0&19.5 GHz
Ready

Ready [ L]

o /4

Middle Channel / BPSK

Middle Channel / QPSK

Spectrum =\ spectrum -
Ref Level 30.00 dBm  Offset 11.40 dB @ RBW 1 MHz Ref Level 30,00 dem Offset 11.40 dé @ RBW 1 MHz
lo att 30de SWT  77.8ms @ VBW 3 MHz Mode Auto Sweep o Att 30 de SWT  77.9ms @ VBW 3MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm Max (@ 1Rm Max
. M1[1] 22.27 dBm) i M1[1] 22.13 dBm
v 782.300 MHz, Yy 782.300 MHz,
20 gBrm 20 gBm:
10 4B 10 gBm
0 dfm 0 dgm:
-10 fiBm -10 HBm
D1 -13.000 dBnr D1 -12.000 dBm
-20 HBm -20He
-30 HBm -30 HBm
40 e Al
50 dBm 50 dB
-60 dBm -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 Gz Start 30.0 MHz 19501 pts Stop 19.5 GHz
J Ready [TT Al J Ready [T] y e i
22:17:33 Date: &
TEL : 886-3-327-3456 Page Number 1 A6-13 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01B

LTE Band 13/ 15kHz

Highest Channel / BPSK

Highest Channel / QPSK

Spectrum

%‘ Spectrum uc:;'
Ref Level 30.00 dém Offset 11.40 dB & RBW 1 MHz Ref Level 30,00 dBm  Offset 1140 d8 & RBW 1 MHz
| Att 30 de SWT 77.9ms & VBW 3 MHz Mode Auto Sweep | Att 30 de SWT 77.9ms @ VBW 3MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@ 1Rm Max @ 1Rm Max
mM1[1] .85 dBm M1[1] .84 dBm)
787.290 MHz| 787.290 MHz|
20 dBrm 20 dBm:
10,48 10,6Bm:
Y A
0 dBm: 0 dEm-
-10 HBm 10 {8
D1 -13.000 dBny D1 -13.000 dBm
=20 HBm -20 Hi
-30 HBm 30 HBm
i e b e it | PV RPN N At
-50 dBm s0d
-60 dBm 60 dBm
Start 30.0 MHz 19501 pts 5[[219.5 GHz Start 30.0 MHz 19501 pts 510219.5 GHz
"'[ ] Ready [T ] Al T[ ] Ready [TTTTTTITC ) Vi
Jate SAUG.2024  22:03:2 Jate AUG.2024 22:04:38
TEL : 886-3-327-3456 Page Number : A6-14 of 15



ssamonias. FCC RADIO TEST REPORT

Report No. : FG461129-01B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 15kHz Note 2.
Temperature Voltage
C) (Volt) Deviation sl
(Ppm)
50 Normal Voltage 0.0205
40 Normal Voltage 0.0125
30 Normal Voltage 0.0147
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0211
0 Normal Voltage 0.0188
-10 Normal Voltage 0.0092 PASS
-20 Normal Voltage 0.0155
-30 Normal Voltage 0.0155
20 Maximum Voltage 0.0114
20 Normal Voltage 0.0000
20 Mimimum Voltage 0.0114
Note:

1. Normal Voltage = 110 V. ; Mimimum Voltage = 90 V. ; Maximum Voltage = 264 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number




ssamonias. FCC RADIO TEST REPORT Report No. : FG461129-01B

LTE Band 26 (Part 22H)

Peak-to-Average Ratio

Mode LTE Band 26 / 15kHz
Mod. BPSK QPSK Limit: 13dB
T Size 1T 1T Full T Result
Lowest CH 2.61 2.06 4.06
Middle CH 2.52 1.97 3.88 PASS
Highest CH 2.58 2.06 4.09
TEL : 886-3-327-3456 Page Number : A7-10f 15

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01B

LTE Band 26 / 15kHz / BPSK

Lowest Channel / 1T

Spectrum =)
Ref Level 30.00 dBm Offset 11.40 d&
o At 3008 AQT 117 ms @ RBW 200 kiz
TRGEXT
@153 Cinw
1
I
[ll
0.01 x
b
T
1E-0 "
1E-O ‘
1E-0: :
[cF 824.1 MHz _ Mean Pwr + 20.00 d8
C v ive Distri Function Samples: 100000
Mean | Peak | crast | 0% | 1% | 0.1% | 0.019% |
Trace 1 [ 591 cew 5.58 dBim .66 dB 0.29 dB 2.3z d8 z.61 d8 2.67 dB
Marker
] Measuring...  EUARNRARD W60 y
Spectrum =)
Ref Level 30.00 dBm Offset 11.40 d&
o At 3008 AQT 117 ms @ RBW 200 kiz
TRGEXT
@153 Cinw
1
JLI
0.01 .
|
|
1E0) }
1E-O T
1E-0: l
CF 836.5 MHZ Mean Pwr + 20.00 d8
C v ive DI Function Samples: 100000
Mean | Peak | crast | 1006 | 1% | 0.1% | 0.019% |
Trace 1 | 22.35 dem 2498 dBm 262 B 0.26 dB 2.25 d8 2.52 dB .55 dB
Marker
Measuring... {1 4
Spectrum =)
Ref Level 30.00 dBm Offset 11.40 d&
o At 3008 AQT 117 ms @ RBW 200 kiz
TRGEXT
@153 Cinw
1
I
H 1
L
0.01 -
b3
T
1E0) +
|
1E-0
1E-0:
[CF 848.9 MHz _ Mean Pwr + 20.00 d8
C v ive DI Function Samples: 100000
Mean | Peak | crast | 1006 | 1 | 0.1% | 0.019% |
Trace 1 [ 571 cem 5.38 dBim 2.67 4B 0.29 dB 2.3z d8 2.58 d8 2.67 dB
Marker

Measuring...  WNARNNAED W00

i

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG461129-01B

LTE Band 26 / 15kHz / QPSK

Lowest Channel / 1T

Lowest Channel / Full T

Spectrum =)
Level 30.00 cBm Offset 11.40 d&

| Att 30de  AQT 11.7 ms & RBW 200 kHz
TRGEXT

@153 Clrw

1E-0:

1E0 - -

[cF 824.1 MHz Mean Pwr + 20.00 d8
C v ive Distribution Functian Samples: 100000
Mean | Peak | crast | 1006 | 100 | 0.1% | 0.019% |
Trace 1 [ 592 cew 5.01 dBim 2.09 dB 0.29 d8 1.57 da 2.06 d8 2.09 dB
Marker

Measuring...

Spectrum =)
Level 30.00 cBm Offset 11.40 d&
o At 3008 AQT 117 ms @ RBW 200 kiz
TRGEXT
@152 Cirw
§ |
0.01 R
1ED)
1E-O +1 1
1E-0:
[cF 824.1 MHz Mean Pwr + 20.00 d8
C v ive Distribution Functian Samples: 100000
Mean | Peak | crast | 1006 | 100 | 0.1% | 0.019% |
Trace 1 | 534 cem 9.42 dBim .08 dB 2.41 dB 3.91 da 4.06 d8 4.09 dB
Marker
T remarnas p)

Middle Channel/ 1T

Middle Channel / Full T

=T &

f Level 30.00 gBm  Offset 11.40 db
= At 30dE AQT 117 ms @ RBW 200 kHz

(@152 Cirw

.

é,i1

0.01

1E-D:

1E0 - -

[CF 836.5 MHz Mean Pwr + 20.00 d8
C v ive Distribution Functian Samples: 100000
Mean | Peak | crast | 1006 | 100 | 0.1% | 0.019% |
Trace 1 | 22.33dem 2442 cdBm 209 B 0.26 dB 1.5 da 1.97 6B 2.09 dB
Marker

T e

=0 &

f Level 30.00 obm  Offset 11.40 d&
= ALt 300E AQT 117 ms @ RBW 200 kHz
TRGEXT

l"!ls.a Cirw
T

i

[CF 836.5 MHz Mean Pyr + 20.00 dB
Samples: 100000

10% | 10k | pams | oo1%e |

3.71d8 3.8 0B 3.54 de

Complementary Cumulative Distribution Function

Mean Peak 1 Crest
Trace 1 [ 2160 gbm 2574 dem 3.54 db

Marker

T Temwna 8 y)

Highest Channel/ 1T

Highest Channel / Full T

o ) =

Ref Level 30.00 dém  Offset 11.40 de

o au 3008 AQT 117 ms @ RBW 200 knz
TRGEXT
l"!ls.a Cirw
T
i i
e
41 e
0.01— -
A - 1
1E-D
1E-0
1E-D
[CF 848.9 MHz Mean Pyr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10% | 10k | pams | oo1%e |
Trace 1 [ 5.72 dbm 7,82 cBm 2.10 db 0.25 d8 1.57 db 2.06 0B 212 a8

Marker

Measuring...

o ) =

Ref Level 30.00 dém  Offset 11.40 de
30 B AQT 117 ms @ RBW 200 kHz

[CF 848.9 MHz Mean Pyr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | Crest 10% | 10k | pams | oo1%e |

Trace 1 [ 5.09 dbm 9.23 dBm 314 db 2,41 a8 3.51 d8 4.09 0B 414 a8

Marker

] measuring. WA i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.: FG461129-01B

26dB Bandwidth

Mode LTE Band 26 : 26dB(kHz)
et
Mod. QPSK
Lowest CH 217.38
Middle CH 216.58
Highest CH 204.2

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FG461129-01B

LTE Band 26

Lowest Channel / 15kHz / QPSK

Spectrum

=

Ref Level 30.00

dBm  Offset 11.4D d&

= RBW 3 kHz

o att 3008 @ SWT  591ms @ VBW 10 kHz  Made Sweep
GAT-ExXT
@17k M
MI1[1] 2.22 dBm|
20 dom 824.167930 MHz
ndB 26.00 dB|
o B 217.380000000 Kiz
qQ factor 791.3)
o '{
A4 Al
04 A i g o B an
ith Ty Py I
20 }
- uv 1
l i
04 g iy
N, Wy,
40 degn—t il
] ) k|
[l '
0 d
CF 824.1 MHz 1001 pts Span 400.0 kiz
Marker
Type | Ref | Trc | X-value |__v-vale | Function | Function Result |
M1 1 624.16793 MHz -2.22 dém nde down 217.38 khz
1 1 82399371 MHz -29.94 d8m nds 26.00 db
T2 1 824.21109 MH2 -28.56 dém Q factor 3791.3
L Il T teasuring.. @ ' 7

Middle Channel / 15kHz / QPSK

Spectrum

=

Ref Level 30.00 Bm  Offset 11.4D 0B w RBW 3 kHz

o att 300k @ SWT  691ms @ VBW 10kHz  Made Sweep
GAT:EXT
@17k Ma
MI1[1] 14.25 dBm|
20 dom . 836.567930 MHz
ndB 26.00 dB|
o T lﬁ] " 216.580000000 kiz
m Fl T [rl‘ﬂrrml'“u L[ﬂ'illlwww ﬂ l;lrlul 3862.6
o
Iz M
10 e )
w0 il My,
- ) | “1\1‘-.
o "
Pt LI
50 d
50
0 d
CF 836.5 MHz 1001 pts Span 400.0 kiz
Marker
Type | Ref | Trc | X-value |__v-vale | Function | Function Result |
M1 1 836.56793 MHz 1425 dm  ndb down 216.58 khz
1 1 836.39331 MHz -14.38 dam nds 26.00 d&
T2 1 836.60989 MH2 -13.65 d8m Q factor 3862.6
L Jil J Measuring... | () i

Highest Channel / 15kHz / QPSK

Spectrum =)
Ref Level 30.00 dBém Offset 1140 dB & RBW 3 kHz
o att 300k @ SWT  691ms @ VBW 10kHz  Made Sweep
GAT:EXT
@17k Ma
CITEY] 2.30 abm)|
20 dam 840.967930 MHz
ndB 26.00 dB|
o B 204.200000000 kiHz
qQ factor
0 —
I At b,
T i A Lt 4 L U | ‘IHM
|
-20 e
)"1&[ i
s0d ’rw I_r,L~
i s
-40 dim— "! K W]‘
b
sl "
0 d
CF 848.9 MHz 1001 pts Span 400.0 kiz
Marker
Type | Ref | Trc | X-value |__v-vale | Function | Function Result |
M1 1 B48.96793 MHz -2.38 dém | ndb down 204.2 kHz
1 1 48.80569 MHz -28.68 dem nds 26.00 d&
T2 1 845.00989 MHz -28.88 dém Q factor 4157.6
L )i T Measuring. WRARAANAD Wh Y
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ssamonias. FCC RADIO TEST REPORT Report No. : FG461129-01B

Occupied Bandwidth

Mode LTE Band 26 : OB(kHz)
Subca_rner 15k
Spacing
Mod. QPSK
Lowest CH 184.62
Middle CH 184.62
Highest CH 184.62
TEL : 886-3-327-3456 Page Number : A7-6 of 15
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LTE Band 26
Lowest Channel / 15kHz / QPSK

Ref Level 30.00 Bm  Offset 11.4D 0B w RBW 3 kHz

o At 000 @ SWT  591ms @ VBW 10kH2  Made Sweep
GAT:EXT
@17k M
MI[1] 2.33 dbm|
20 dom §24.167530 MHz
Oce Bw 1B4.615384615 kHz|
io
o

£,

W Jis b Ay e Al

20 +

MJ il W
Wil M

M[WW i 'MWW

-30 di

0 d
CF 824.1 MHz 1001 pts Span 400.0 kiz
Marker
Type | Ref | Trc | X-value |__v-vale | Function | Function Result |
M1 1 624.16753 MHz -2.33 dem
1 1 824.00969 MHz -15.27 dém Gee 8w 184.615384615 kHz
T2 1 824,104306 MH2 -15.56 dam
17 mMeasuring... S Y]

Middle Channel / 15kHz / QPSK

Ref Level 30.00 Bm  Offset 11.4D 0B w RBW 3 kHz

o att 3008 @ SWT  691Ms @ VBW 10 kHz  Mode Sweep
GAT:EXT
(@17 M
MI1[1] 14.14 dBm|
5 M
20 dem- . 836.567930 MHz|
Occ Bw "1 184.615384615 kHz|
10 "

i o e L T Nl
o

N ™

ot K,

LLY'N

-20
T =
Y W M
. W I
st e
50 d
50
0 d
CF 836.5 MHz 1001 pts Span 400.0 kiz
Marker
Type | Ref | Trc | X-value |__v-vale | Function | Function Result |
M1 1 836.56793 MHz 14.14 dam
1 1 836.40969 MHz 3.13 dem Gee 8w 184.615384615 kHz
T2 1 835,504306 MH2 .60 dam

Measuring...

" 4

Highest Channel / 15kHz / QPSK

Ref Level 30.00 Bm  Offset 11.4D 0B w RBW 3 kHz

o att 300k @ SWT  691ms @ VBW 10kHz  Made Sweep
GAT:EXT
@17k M
M1[1] 2.57 dBm|
20 dam 840.967930 MHz
Occ Bw 184.6153B4615 kHz|
10
o
d : iy 44
o i
-20 M]Jf
30d ’"'h“d
gl
0 d '#‘"J o
i
ﬁ!H!a‘wﬂ.ff i ;\WHJMI]M}
0 d }
CF 848.9 MHz 1001 pts Span 400.0 kiz
Marker
Type | Ref | Trc | X-value |__v-vale | Function | Function Result |
M1 1 B48.96793 MHz ~2.57 dam
1 1 848.80969 MHz -13.97 dam Gee 8w 184.615384615 kHz
T2 1 548,004306 MHz -11.42 dam
v
Heasuring...
L Jil | Measuring... EARRERCN 0 y
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Conducted Band Edge

LTE Band 26 / 3.75kHz / BPSK

Lowest Band Edge /1T

Highest Band Edge /1 T

Spectrum

=)

Ref Level 25.00 dém  Offset 11.40 dB & RBW 200 Hz

Spectrum

(=)

Ref Level 25.00 dBm  Offset 11.40de & RBW 200 Hz

lo att 30de SWT  0.5ms @ VBW 1kHz Mode Auto FFT | Att Jnde SWT  9.5ms & VBW 1kHz Mode AutoFFT
GAT:EXT GATEXT
@ 1Rm AvgPwr @ 1Rm AvgPwr
IR 30,28 4B M1[1] 29.94 dBm
20.d8 o g24.000000 wie] || 2° %87 849.003000 MHz
10 dém
odi
10ds
D1 -13.000 dem D1 -13.000 dBm
20de
M ]t i1
30 dB |
J % -40 di Wm F‘
S0 de U,IMN -50 dBn i Imwi ,J
50 dém LU }N‘M " a8 ﬂf\l\ Ay
Mﬂvay 'N -60 dBen u WHW‘W
TR M LT LOTAI T WAL ol A it
TR PRIDT T | i it | | | RBR L Lk e
CF 824.0 MHz 1001 pts Span 1.0 MHz ) | | CF 849.0 MHz 1001 pts Span 1.0 MHz
—— —
]‘[ | Measuring...  WRRNANLED o A J" J Measuring...  RRNNN0D G y
L %
Date: 13.AUG.2024 1:16 Date: 13.AUG.2024 22:48:36

LTE Band 26 / 3.75kHz / QPSK

Lowest Band Edge /1T

Highest Band Edge /1 T

Spectrum

=)

|& Att
GAT:EXT

Ref Level 25.00 dém  Offset 11.40 dB & RBW 200 Hz
30 de SWT

9.5ms & VBW 1kHz Mode Auto FFT

@ 1Rm AvgPwr

20 dBi

M1[1] -25.61 dBm|

824.000000 MHZ]

Spectrum

(=)

|& ALt 30dE SWT

GATEXT

Ref Level 25.00 dBm  Offset 11.40de & RBW 200 Hz

9.5ms @ VBW 1kHz Mode Auto FFT

(@ 1Rm AvgPwr

M1[1] 25.53 dBm

20 dBm

849.002000 MHz|

10 dBm

od

.10 dB

D1 -13.000

dBrmr ‘

D1 -13.000 dam

20 dB

30 dB

-40 dBrr

L ‘.l

=

Wi e g

| Forr

1001 pts Span 1.0 MHz

-50 dBr

-60 den

“N"'M«

"Iﬁﬁﬂrhjx |

ifLind )

]

L

T T

CF 849.0 MHz

1001 pts Span 1.0 MHz

—
] Measuring... EURRERLLE G

AL

Il

13.AUG.2024 22:53:16

TUT \WE{LWM HM
o

J Measuring...
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SPORTON LAB.
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LTE Band 26 / 15kHz / BPSK

Lowest Band Edge /1T

Highest Band Edge /1T

Spectrum

Ref Level 25.00 dém  Offset 11.40 dB & RBW 200 Hz

=)

Spectrum

@)

Ref Level 25.00 dBrm  Offset 11.40 de & RBW 200 Hz

lo att 30de SWT  0.5ms @ VBW 1kHz Mode Auto FFT | Att Jnde SWT  9.5ms & VBW 1kHz Mode AutoFFT
GAT:EXT GATEXT
@ 1Rm AvoPwr @ 1Rm AvgPwr
. M1[1] 25.32 dB
o M1[1] m:{ui:“?l:l ‘1:3'_"*‘/ 20 dam 849.002000 er?‘
10 dB 10 dem
0 dBm odi
-10 ds -10de
D1 -13.000 dem D1 -13.000 dBm
J)\ .ﬂ
20d 20dB e
o |

3048 r ”I;\‘ 30 dB N"\‘ 1 ]
i i

| !
50 dBi n J i h | s0d | I"\m l\]l

i R R A 50 dén LA |
N f I}{‘"‘ L\
-60 dm < 4 -60 den
= X 1 —
N B, Mond Ll e SN
20.d8m S |20 dBrr — —f—=
CF 824.0 MHz 1001 pts Span 1.0 MHz J | |l cF 849.0 MHz 1001 pts Span 1.0 MHz
=
il Measuring... EUANANNND WG A )i S Y
Date 13.AUG.2024 1 & AUG.2024 23:15:
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